060000060

QEGE,

Technical Guide
Technischer Leitfaden
Guide technique

Guia Técnica
Tekninen Opas
Teknisk Veiledning
Teknisk Vejledning
Teknisk Guide

00006006

Guia Técnico
Guida Tecnica
Teknik Kilavuz
Ghid Tehnic
Przewodnik Techniczny
Technicky Pruvodce
BAEE
&AL B
151000-006-TG



En:
De:
Fr:

Es:

Fl:

Further Information
Weitere Informationen
Informations complémentaires
Mas informacion
Lisatietoja

Pt: Mais informacgodes

It:

Pl:

Ulteriori informazioni
Tr: Daha fazla bilgi

Ro: Informatii suplimentare
Dalsze informacje

No: Mer informasjon Cs: Dalsi informace
Da: Yderligere information Zh: ESEE
Sv: Mer information Ja: S5ICEHEULLIEEHR
En: Quick Start Da: Hurtig start
De: Schnellstart Sv: Snabbstart Pl: Szybki start
m Fr: Démarrage rapide Pt: Inicio rapido Cs: Rychly start +
Es: Inicio rapido It: Avvio rapido Zh: HRENIT]
Fl: Pikakiynnistys Tr: Hizli baglangig Ja: JA4YIRI—b @
No: Rask oppstart Ro: Pornire rapida P4
En: Technical Guide Da: Teknisk Vejledning
De: Technischer Leitfaden Sv: Teknisk Guide Pl: Przewodnik Techniczny %
Fr: Guide technique Pt: Guia Técnico Cs: Technicky Pravodce
Es: Guia Técnica It: Guida Tecnica Zh: ¥AR{EE *
Fl: Tekninen Opas Tr: Teknik Kilavuz Ja: #fiHM R @
No: Teknisk Veiledning Ro: Ghid Tehnic -z
En: Startup Guide Da: Opstartsvejledning
De: Startanleitung Sv: Startguide Pl: Przewodnik startowy
Fr: Guide de démarrage  Pt: Guia de inicializagdo Cs: Privodce spusténim @
Es: Guia de inicio It: Guida all’avvio Zh: NI'JiEM
Fl: Kaynnistysopas Tr: Baslangig kilavuzu Ja: A=K7y THAR —
No: Oppstartsguide Ro: Ghid de pornire
En: Radio Manual Da: Radiobrugervejledning
De: Radiohandbuch Sv: Radiomanual PI: Instrukcja obstugi radia
Fr: Manuel de la radio Pt: Manual do radio Cs: Navod k pouziti radia @
Es: Manual de radio It: Manuale della radio Zh: ZEYRRAH =
FI: Radiokiyttdopas Tr: Radyo kilavuzu Ja: IX{SHEEURASE
No: Radiobruksanvisning Ro: Manual de utilizare radio
En: ESC Manual Da: ESC-manual
De: ESC-Handbuch Sv: ESC-manual Pl: Instrukcja ESC
Fr: Manuel ESC Pt: Manual ESC Cs: Manual ESC @
Es: Manual ESC It: Manuale ESC Zh: BiEFH =
Fl: ESC-kisikirja Tr: ESC Kilavuzu Ja: ESCHUREREAZE
No: ESC-manual Ro: Manual ESC
En: Scan Me Da: Scan mig Pl: Przeskanuj mnie
De: Scanne mich Sv: Skanna mig Cs: Naskenuj mé
Fr: Scanne-moi Pt: Escaneie-me Zh: A
Es: Escanéame It: Scansionami Ja: AF+ULT
Fl: Skannaa minut Tr: Beni Tara
No: Skann meg Ro: Scaneaza-ma




En: Parts List Pt: Lista de pecas

De: Stiickliste Elenco dei componenti

Fr: Nomenclature Tr: Parca Listesi

Es: Liste des pieces Ro: Lista de piese

Fl: Osaluettelo Pl: Lista czesci

No: Reservedelslistea Cs: Seznam dila

Da: Deleliste Zh: SiFH

Sv: Reservdelslista Ja: SPm¥=
151020  Qbit MT Printed Body - Blue 151085  Motor Heat Sink
151021 Qbit MT Printed Body - Red 151091 Maverick MS-02 Servo (Plastic Gear)
151022 Qbit MT Printed Body - Green 151093 Maverick MSRS-313 2 In 1 Receiver/Esc
151033  Wheel Washer (Black/4pcs) 151097  Maverick MTX-313 2.4GHz 3Ch Transmitter
151034 12mm Hex Hub (Plastic/4pcs) 151099 390 Brushed Motor
151036  Upright Set (Front/Rear) 151102  LED Set (Brushed)
151037  Steering Link Set (2pcs) 151105 7.4V USB Charger
151039 Universal Driveshaft (Plastic/2pcs) 151109 Element 7.4V 1200mAh Li-lon Battery Pack
151041 Upper Suspension Arm Set (4pcs) (T-Plug)
151042  Plastic Shock Set (Assembled/2pcs) 151112 ;Eéfeﬂjgop"c?)ead Screw M2.6x6mm (Hex/
151044  Lower Suspension Arm Set (4pcs)

. . 151114 TP. Button Head Screw M2.6x12mm (Hex/
151045  Rear Driveshaft (Plastic/2pcs) Socket/8pcs)
151046 Main Chassis 151115 TP. Button Head Screw M2.6x15mm (Hex/
151047  Chassis Side Rails Socket/8pcs)
151048  Top Deck 151116  TP. Button Head Screw M2.6x20mm (Hex/
151049  Servo Saver Set Socket/8pcs)
151050 Steering Assembly 151118  TP. Flat Head Screw M2.6x8mm (Hex/
151051  Servo Mount Socket/Bpcs)
. . . 151119  Button Head Screw M2.6x6mm (Hex/

151052  Assembled Differential (Diecast) Socket/8pcs)
151055 Shock Tower Set (2pcs) 151124  Screw Shaft M2.5x13.5mm (Hex Socket/8pcs)
151056 Differential Housing (2pcs) 151125 Screw Shaft M2.5x20.5mm (Hex Socket/8pcs)
151057 Front Bumper Set 151126  Set Screw M3x3mm (8pcs)
151058 Bumper Mount 151127 Cap Head Screw M2.5x8mm (Hex/Socket/8pcs)
151059 Rear Bumper Set 151128 Flat Head Screw M2x8mm (Hex/Socket/8pcs)
151060  Differential Cup (Plastic/2pcs) 151129 Body Clip & Tag (4pcs)
151062 Battery Strap 151131 Flanged Screw M2.6x15mm (8pcs)
151063 Assembled Wheel & Tyre Set (TPR/ZDCS) 151132 Ball Bearing 6.3x9.5x3.2mm (4DCS)
151067 Center Driveshaft 151133 Ball Bearing 7.93x12.7x3.96mm (4pcs)
151068  Diff Pinion Gear 10T (Diecast) 151135  Pivot Ball 5x5.6mm (8pcs)
151071 50T Spur Gear (0.6M/Diecast) 151136 Pivot Ball 5x7mm (8pcs)
151074 Motor Mount 151138 Pin 2.5x27mm (8pcs)
151075 Pinion Gear 14T (0.6M/2.3mm Shaft/Diecast) 151139 Pin 2.5x38mm (chs)
151078  Internal Diff Gear 16T (Diecast) 151140 Pin 1.8x9mm (8pcs)
151080  Differential Bevel Gear 30T (Diecast) 151141  Pin 1.8x10mm (8pcs)

151083  Internal Diff Gear 8T (Diecast) 151142 Pin 1.8x6.8mm (4pcs)




Fl: Rajaytyskuva
No: Sprengskisse
Da: Eksploderet visning
Sv: Exploderad vy

Vue éclatée
Es: Vista explosionada

En: Exploded Views
De: Explosionszeichnung

Fr:

3




: Vista explodida
Vista esplosa

Pl: Widok roziozony
Cs: Rozlozeny pohled
Zh: 1BEE
Ja: SHRE

: Patlatilmis Goriiniim
: Vedere explodata

__________________ 151112

: Body Assembly

: Karosseriebaugruppe
: Assemblage de la carrosserie
: Ensamblaje de la carroceria

: Koriokokoonpano

: Karosserimontering
: Karrosserisamling
: Karossmontering

“““ (10pcs)

: Montagem da carroceria

Assemblaggio della carrozzeria

: Govde montaji

: Ansamblu caroserie
: Zespot nadwozia

: Sestava karoserie

D ERAM

: RF«7E&>TY




: Front Assembly : Frontsamling 1 Zespot przedni

151115

: Frontbaugruppe : Framre montering : Pfedni sestava

: Assemblage avant : Montagem frontal : EOSRLALE

: Ensamblaje frontal : Assemblaggio anteriore 70V 87EVJV

: Etukokoonpano : On montaj

: Frontmontering Ro: Ansamblu frontal

N
/AN
/ \
/ \
/ \ 151135
) B 151037
K &S——— 151132
151131-——————jﬁ , v\“ N / 151135
/ N 151036
/ 2
/

—F (o= — [ — C—
151033 @éﬁﬁ , ] - 151124
151063 / // 151124 +

/ / /
/ 151132
!
AR o, 151042

®~
20N

Qa5
W

P

.07 il ﬁ"’,-.\ o

\(\ ] 5
/ /
e
/
/ /
L /
\ /
\ /
Y /
/
L \@7151125
"y
,’// 151041
/
151044 /sl S ee— LA
i B (S {(mwm ::~-
( "\ ———151125
\ 151115

WU UUW




: Rear Assembly : Baksamling Pl: Zespot tylny
: Heckbaugruppe : Bakre montering Cs: Zadni sestava
: Assemblage arriére : Montagem traseira Zh: [SERAMF

: Ensamblaje trasero : Assemblaggio posteriore Ja: U7 727U
: Takakokoonpano 1 Arka montaj
: Bakmontering : Ansamblu posterior

n 151131
\
// \
; \
\
) \ 151033
{
151132 — 4@
\
151036
g 151063
\ \ \

Vo \
151132 —————@\
AN \

151045

151125
151041

151042

151044
151125

151115




En: Chassis Assembly Fl: Alustan kokoonpano
De: Fahrgestellmontage No: Chassismontering
Fr: Assemblage du chassis Da: Chassis samling

Es: Montaje del chasis Sv: Chassimontering

151067

=B

151068 151133 151671 151133 151133 151068

& 151126

151114 - 151075
ﬁ*151127
151074

—151099




Pt: Montagem do chassi
It: Assemblaggio del telaio

Tr: Sasi montaiji
Ro: Asamblare sasiu

Pl: Montaz podwozia
Cs: Montaz podvozku
Zh: [RIZEE

Ja: ¥ v—IHAL

151138

151050 ——

151051 151091

151049 151138

151114 ’ 151124 151050
|

151135 i %
-7

151119 % |

151135

151113

151119 151049

151142 151140
" | 151078

/U U Y

151083




Pl: Montaz podwozia
Cs: Montaz podvozku

Zh: [RE24HE
Ja: ¥ v—IHAL

It: Assemblaggio del telaio

Pt: Montagem do chassi
Tr: Sasi montaji

Sv: Chassimontering

o
=
=
©
]
i
)
2]
©
<
o
5
a

En: Chassis Assembly

De: Fahrgestellmontage
Assemblage du chassis

Es: Montaje del chasis

Fl: Alustan kokoonpano

No: Chassismontering

Fr:

3-4

Ro: Asamblare sasiu

151114
151114

151114

151048

151068

151047

151046

151113

151118 — 2




: Front Bumper Assembly

: FrontstoRfanger-Baugruppe

: Assemblage du pare-chocs avant

: Ensamblaje del parachoques delantero
: Etupuskurikokoonpano

: Montering av frontfanger

: Samling af forreste kofanger

: Framre stoétfangarmontering

151056

151114

151113
151118

151058

: Montagem do para-choque dianteiro
:  Assemblaggio del paraurti anteriore

: On tampon montaj

: Ansamblu bara de protectie fata
: Zespot przedniego zderzaka

: Pfedni sestava narazniku

: AIRPEATEA (4

: 20V M= VTV

151042
151139

151116
151138

7 Z2 151057




: Rear Bumper Assembly : Montagem do para-choque traseiro

: HeckstoRfianger-Baugruppe : Assemblaggio del paraurti posteriore
: Assemblage du pare-chocs arriére : Arka tampon montaji

: Ensamblaje del parachoques trasero : Ansamblu bara de protectie spate
: Takapuskurikokoonpano 1 Zespot tylnego zderzaka

: Montering av bakre statfanger : Zadni sestava narazniku
: Samling af bageste kofanger : RIREATAAE
: Bakre stétfangarmontering s UPZIKVIN=FEVTV

151041
151042

151044

151139

151116

151113
151056

151138

151114

151118

151059

151118 —
151058




: Front and Rear Body Mounts : Suportes de carrogaria dianteiros
: Vordere und hintere e traseiros
Karosseriebefestigungen :  Supporti della carrozzeria anteriori
: Supports de carrosserie avant e posteriori
et arriére : On ve arka gévde baglantilar
: Soportes de carroceria delanteros : Suporturi de caroserie fata si spate
y traseros : Przednie i tylne mocowania nadwozia
: Etu- ja takakorin kiinnikkeet : Pfedni a zadni drzaky karoserie
: Feste for karosseri foran og bak I BIRESRR
: For- og bagkarrosseribeslag D FIRT 4OV b
: Fasten for kaross fram och bak

e 151113 ﬁ




En: Top View Pt: Vista superior
De: Draufsicht It: Vista dall’alto
Fr: Vue de dessus Tr: Ustten gériiniim
Es: Vista superior Ro: Vedere de sus

Fl: Ylapuolinen ndkyma PL: Widok z géry
No: Toppvisning Cs: Pohled shora
Da: Topvisning Zh: TR{RE
Sv: Toppvy Ja: LEE

151059
151055
151042
151036
151041 151071
151074 151046
= ;
151099 T & 151067
[
151047 J § DX
) h L 151062
151093
151049 5 o
151037 — SHIMHOMRY=—= 151050
151036 — S —
De Og

sy 151042

151057




: Lamp Group Assembly

: Lampenbaugruppe

: Assemblage de groupe de lampes

: Ensamblaje del conjunto de lamparas

: Lamppuryhman kokoonpano

: Montering av lampegruppe
: Samling af lampegruppe
: Montering av lamppgrupp

{

: Montagem do conjunto de lampadas

Assemblaggio del gruppo lampade

: Lamba grubu montaji

: Ansamblu grup de lampi
: Zesp6t lampowy

: Sestava skupiny lamp

: JTER4ATE

: SYTIIWN-T7tEVIV

/(oS\JHLW@R/
d TU" ‘TT’ ( I

A
(
\

\\?&:







